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CUSTOMER NAME: AKUDECO

ADDRESS: PO BOX 51, 5060 AB, OISTERWIJK

Sample Name : WPC OUTDOOR WALL PANEL

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however, 
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample 
information provided by client.

***********
SGS Ref. No. : GZIN2505000791CM01_EN

Date of Receipt : 2025-05-09

Testing Period : 2025-05-09 ~ 2025-05-21

Test result(s)   : For further details, please refer to the following page(s)
(Unless otherwise stated the results shown in this test report refer only 
to the sample(s) tested)

Signed for
SGS-CSTC Standards Technical 
Services Co., Ltd. ShenZhen Branch.

Jessie Ho
Authorized signatory
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Summary of Results:

No. Test Item Test Method Result

1 Flexural Properties
EN 15534-1:2014+A1:2017 Section 

7.3.2 and Annex A
See results

Original Sample Photo:

Sample
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Test Item: Flexural Properties

Sample Description: See photo

Test Method: EN 15534-1:2014+A1:2017 Section 7.3.2 and Annex A

Test Condition:

Specimen: 400 mm×220 mm×26 mm

Testing speed: 19.24mm/min

Span: 300 mm (Provided by client)

Moment of inertia: 144268 mm4

Test result: 

Test Item Test Result

Flexural strength 24.9 MPa

Flexural modulus 3227 MPa

Note: The test method was carried out by SGS-CSTC Standards Technical Services Co., Ltd. 

Guangzhou Branch.

Appendix information: 

The test report shall only be used for clients’ scientific research, teaching, internal quality control, 

product research and development, etc… and just for internal reference.

********End of report********
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